
DOCKETED

Docket Number: 97-AFC-01C

Project Title: High Desert Power Plant

TN #: 221316

Document Title: Memo Regarding Supporting Documents for Stipulation

Description: N/A

Filer: Patty Paul

Organization: California Energy Commission

Submitter Role: Commission Staff

Submission Date: 9/26/2017 10:47:42 AM

Docketed Date: 9/26/2017

file:///C:/Users/svc_SP_Admin/AppData/Local/Temp/215451ef-de44-44e6-9b80-b05b6f348b9e


State Of California

Memorandum

From

Subject:

Date:

Telephone:

The Resources Agency of California

September 25,2017
(916) 651-0e66

lo Karen Douglas, Commissioner and Presiding Member
Janea A. Scott, Commissioner and Associate Member

California Energy Commission - Leonidas Payne / Michelle Chester
[...]
control measures. Provide a description of the organization 
of the agency or agencies who has the authority to implement 
and enforce the rules and regulations, and the 
responsibilities of pertinent personnel involved in the reuse 
program. Reference to any ordinances, rules of service, 
contractual arrangements, etc. should be provided. 

2.3 Producer - Distributor - User 

The producer is the public or private entity that will treat 
and/or distribute the recycled water used in the project. 
Where more than one entity is involved in the treatment or 
distribution of the recycled water, the roles and 
responsibilities of each entity (i.e. producer, distributor, 
user) should be described. 

2.4 Raw Wastewater 

Describe the chemical quality, including ranges with median 
and 95th percentile values; 

Describe the source of the wastewater to be used and the 
proportion and types of industrial waste, and 

Describe all source control programs. 

2.5 Treatment Processes 

Provide a schematic of the treatment train; 

3 



Describe the treatment processes including loading rates 
and contact times; 

All filtration design criteria should be provided (filtration 
and backwash rates, filter depth and media specifications, 
etc.). The expected turbidities of the filter influent (prior 
to the addition of chemicals) and the filter effluent should 
be stated; 

State the chemicals that will be used, 
the degree of mixing, the point of 
dosages. Also describe the chemical 
facilities, and 

the method of mixing, 
application, and the 
storage and handling 

Describe the operation and maintenance manuals available. 

2.6 Flant Reliability Features 

The plant reliability features proposed to comply with 
Sections 60333 - 60355 of the Water Recycling Criteria should 
be described in detail. The discussion of each reliability 
feature should state under what conditions it will be 
actuated. When alarms are used to indicate ·system failure, 
the report should state where the alarm will be received, how 
the location is staffed, and who will be notified. The report 
should also state the hours that ~he plant will be staffed. 

2.7 Supplemental Water Supply 

The report should describe all supplemental water supplies. 
The description should include: 

* Purpose 

* Source 

* Quality 

* Quantity available 

* Cross-connection control and backflow prevention measures 

2.8 Monitoring and Reporting 

The report should describe the planned monitoring and 
reporting program, including all monitoring required by the 
Water Recycling Criteria, and include the frequency and 
location of sampling. Where continuous analysis and recording 
equipment is used, the method and frequency of calibration 

4 



should be 
laboratory 
Services. 

stated. 
approved 

2.9 Contingency P1an 

All 
by 

analyses shall be performed by a 
the State Department of Health 

Section 60323 ( c) of the Water Recycling Criteria requires 
that · the engineering report contain a contingency plan 
designed to prevent inadequately treated wastewater from being 
delivered to the user. The contingency plan should include: 

* A list of conditions which would require an immediate 
diversion to take place; 

* A description of the diversion procedures; 

* A description of the diversion area including capacity, 
holding time and return capabilities; 

* A description of plans for activation of supplemental 
supplies (if applicable); 

* A plan for the disposal or treatment of any inadequately 
treated effluent; 

* A description of fail safe features in the event of a 
power failure, and 

A plan (including methods) for notifying the recycled 
water user (s), the regional board, the state and local 
health departments, and other agencies as appropriate, of 
any treatment failures that could result in the delivery 
of inadequately treated recycled water to the use area. 

3.0 T:RJ\NSM!SSION AND DISTRIBUTION SYSTEMS 

Maps and/or plans showing the location of the transmission 
facilities and the distribution system layout should be provided. 
The plans should include the ownership and location of all potable 
water lines, recycled water lines and sewer lines within the 
recycled water service area and use area(s). 

4.0 USE AREAS 

The description of each use area should include: 

* The type of land uses; 

* The specific type of reuse proposed; 

5 



* The party(s) responsible for the distribution and use of the 
recycled water at the site; 

* Identification of other· governmental entities which may have 
regulatory jurisdiction over the re-use site such as the US 
Department of Agriculture, State Department of Health 
Services, Food and Drug Branch, the State Department of Health 
Services, Licensing and Certification Section, etc. These 
agencies should also be provided with a copy of the Title 22 
Engineering Report for review and comment. 

* Use area containment measures; 

* A map showing: 

-Specific areas of use 

-Areas of public access 

-Surrounding land uses 

-The location and construction details of wells in or within 
1000 feet of the use area 

-Location and type of signage 

* The degree of potential access by employees or the public; 

* For use areas where both potable 
exist, a description of the 
procedures which will be used. 

and recycled water lines 
cross-connection control 

In addition to the general information described above, the 
following should be provided for the following specific proposed 
uses: 

4.1 Irrigation 

-Detailed plans 
area including 
applicable. 

showing all piping 
recycled, potable, 

networks within the use 
sewage and others as 

-Description of what will be irrigated (e.g. landscape, 
specific food crop, etc.); 

-Method of irrigation (e.g. spray, flood, or drip); 

-The location of domestic water supply facilities in or 
adjacent to the use area; 

6 



-Site containment measures; 

-Measures to be taken to minimize ponding; 

-The direction of drainage and a description of the area to 
which the drainage will flow; 

-A map and/or description of how the setback distances of 
Section 60310 will be maintained; 

-Protection measures of drinking water fountains and 
designated outdoor eating areas, if applicable; 

-Location and wording of public warning signs, 

-The proposed irrigation schedule 
included), and 

(if public access is 

-Measures to be taken to exclude or minimize public contact. 

4.2 Impoundments 

-The type of use or activity to be allowed on the impoundment; 

-Description of the degree of public access; 

-The conditions under which the impoundment can be expected to 
overflow and the expected frequency, and 

-The direction of drainage and a description of the area to 
which the drainage will flow. 

4.3 Coo1ing 

-Type of cooling system (e.g. cooling tower, spray, condenser, 
etc.); 

-Type of biocide to be used, if applicable; 

-Type of drift eliminator to be used, if applicable, and 

-Potential for employee or public exposure, and mitigative 
measures to be employed. 

4.4 Groundwater Recharge 

An assessment of potential impacts the proposal will have on 
underlying groundwater aquifers. The appropriate information 

7 



shall be determined through consultation with the Department 
on a case by case basis. 

4.5 Dual Plumbed Use Areas 

In accordance with Sections 60313 through 60316 of the Water 
Recycling Criteria. 

4.6 Other Industrial Uses 

The appropriate information shall be determined on a case by 
case basis. 

4.7 Use Area Design 

The report should discuss how domestic water distribution 
system shall be protected from the recycled water in 
accordance with the Regulations Relating to Cross-Connections 
and the California Waterworks Standards, and how the 
facilities will be designed to minimize the chance of recycled 
water leaving the designated use area. Any proposed deviation 
from the Water Recycling Criteria and necessity therefore, 
should be discussed in the report. 

4.8 Use Area Inspections and Monitoring 

The report should describe the use area inspection program. 
It should identify the locations at the use area where 
problems are most likely to occur (e.g. ponding, runoff, 
overspray, cross-connections, etc.) and the personnel in 
charge of the monitoring and reporting of use area problems. 

4.9 Employee Training 

The report should describe the training which use area 
employees will receive to ensure compliance with the Recycled 
Water Criteria, and identify the entity that will provide the 
training and its' frequency. The report should also identify 
any written manuals of practice to be made available to 
employees. 

Rwdisk2/RG0IDE200l.DOC 

8 



APPENDIXC 

VVWRP Design Criteria 





APPENDIXA 
VICTOR VALLEY WASTEWATER RECLAMATION PLANT 

DESIGN CRITERIA 

Item 

TNFLUENT FLOW MEIER 

Type 

Size 

Capacity 

PREI TMTNARY TREATMENT 
Mechanically Cleaned Bar Screens• 

Number 
Capacity (ea) 

Manually Oeaned Bar Screens 

Number 
Capacity 

Aerated Grit Chambers 

Number 
Volume (ea) 
Capacity of Grit Dewatering Unit 
Grit Cyclone/Oassifier 

Capacity (ea) 
Grit/Screenings Production 

PRIMARY TREATMENT 
Primary Oarifiers 

Type 
Number 
Sidewater Depth 

Length 

Width 
Average Swface Loading Rate 

Average Detention Time 

Average BODS Removal 

Average Suspended Solids Removal 

Total Capacity (assuming peaking factor) 

Primary Sludge Pumps 

Number 
Type 
Capacity (ea) 

Total Head 

design criteria A. J 

Criteria 

Magnetic 

20in 

0-30mgd 

2 

10.Smgd 

1 
10.Smgd 

2 

5775cu ft 
2000Jbs/hr 

1 

20.6mgd 
1.4cy/d 

Rectangular 

4 

9 ft 
117 ft 
17 ft 

1,200 gpd/sf 

1.35 hr 

39% 

71% 

9.SMGD 

4 

Centrifugal Vortex 

75gpm 

SO psi 



APPENDIX A 
VICTOR VALLEY WASTEWATER RECLAMATION PLANT 

DESIGN CRITERIA 

PARSHALL aUME 
Number 

Size 

Capacity 

Item 

FLOW EQUA I IZATION BASINS 
Basins 

Number 

Total Volume 

Equalization Pumps 

Number 
Capacity 

Equalization Aerators 

Number 
Oxygen Trans fer Rate, each 
Motor,each 

SECONDARY TREATMENT 
Aeration Basins 

Number of Basins 
Basin Dimensions for Basin 1,2,3,4 

Basin Dimensions for Basin 5,6,7,8 

Basin Side Water Depth, each 

Total Volume 

Anoxic Zone Location 

Anoxic Dimensions 

Total Anoxic Volume 

Mode of Operation 

Total Capacity at 6 hour HRT 

WAS Pumps• 

Number 

Type 

Capacity (ea) 

RAS Pumps 

Number 

Type 

Capacity (ea) 

design criteria A-2 

Criteria 

1 

18in 

0.11-15.9 mgd 

2 
2.8MG 

2 
4900 gpm@19 ft1DH 

8 

25 lbsO,/hr 

lOHP 

8 

30' X 115' 

40'x 104' 

15 ft 
3.4MG 

Basins 2, 3, 5, 7 

2@29' X 30', 2@20' X 40' 

0.37 

Nitrification/Denitrification 

12.25MGD 

2 

Centrifugal 

350 gpm@ 25 ft TDH 

4 

Variable Speed Submersible 

4000gpm 



APPENDIX A 
VICTOR VALLEY WASTEWATER RECLAMATION PLANT 

DESIGN CRITERIA 

Item 

Mixed Liqor Volatile Suspended Solids 

F/M Ratio 

Mean Cell Residence Time 

Secondary Clatifiers 

Type 

Number 

Diameter 

Average Water Depth 

Total Volume 

Overflow Rate 

Capacity with largest unit out of service 

TERTIARY TREATMENT 
Rapid Mix Chamber 

Number of Units 

Length 
Width 

Average Water Depth 

Volume 

Flocculators 
Number of Cells 

Number of Stages 

Length of Each Cell 

Width of each Cell 

Average Water Depth 

Volume 

Low Head ABW Filters 

Number of Units 

Length 
Width 

Media Depth 

Sand 

Anthracite 

Filter Aids 

Max Filter Surface Loading Rate 

Capacity, (each unit) 

design criteria A-3 

Criteria 

1250-2500mg/L 
0.1 - o.3 d-1 

8-20days 

Circular 

6 
5-55ft,1-80ft 

14 ft 

1.77MG 
800 gpd/sf 
9.5MGD 

1 
10ft 
5 ft 

6.5 ft 
325d 

4 

2 

12.5 ft 
12.5 ft 
16 ft 

2500d 

2 

76ft 
16 ft 

12inch 
12inch 

Alum and Polymer 

2.0 gpm/sq ft 
3.5MGD 



APPENDIXA 
VICTOR VALLEY WASTEWATER RECLAMATION PLANT 

DESIGN CRITERIA 

Item 

Continuous Backwashing Filtration System 
Type 
Number of Filter cells 
Number of Filter modules 
Filter Area per module 

Media Depth 
Max Filter Surface Loading Rate 
Total Capacity 

DIS1NFECT1DN 
Chlorine Contact Tank 

Number of Units 

Length 
Width 
Side Water Depth, average 
Capacity at 120 min detention time 

Chlorinators 
Number of Chlorinators 

Capacity, each 
Chlorine Storage 

Number of Storage Tanks 

Total Capacity 

FIN'i\L EfFLUENI 
Recycled Pump Station 

Number of Pumps 

Capacity/ each 
Horsepower 

Plant Water Pump 
Number of Service Water Pumps 

Capacity/ each 

Horsepower 

Final Effluent Parshal Aume 

Number 

Size 

Capacity 

design criteria A·4 

Criteria 

Dyna5and Filter 
6 

24 
50 sq ft 
40in 

5.0 gpm/ sq ft 
8.75MGD 

3 
92.5 ft 
38 ft 
9.5 ft 

9.5MGD 

2 

2000lb/d 

14 
14 tons 

2 

2,400gpm 

250HP 

3 
450 gpm @230 ft 

1-35 HP and 2·50 HP 

1 

18 inches 

0.11 -15.9 mgd 



APPENDIX A 
VICTOR VALLEY WASTEWATER RECLAMATION PLANT 

DESIGN CRITERIA 

Item 

Sludge H,ndJiog Facilities 
DAF 

Number 
Capacity 

Anaerobic Digesters 
Number 
Capacity 
Mode 

Percolation Ponds 
Number 
Capacity 

Sludge Lagoons 
Number 
Capacity/each 

Sludge Drying Beds 

Number 

Capacity/each 

design criteria A-5 

Criteria 

2 

9.SMGD 

3 

9.5MGD 
mesophilic 

6 

1.2 MGD annual average 

3 

4.0MG 

4 

1.0MG 





APPENDIXD 

HDPP Water Treatment System Water 
Balance Diagram 



Attachment 2



22450 Headquarters Drive + Apple Valley, California 92307 "' 7 :P 
., 7 :P Phone (760) 946-7000 + Fax (760) 240-2642 + www.mojavewatcr.org 

Mojave 
Water 

Agency 

May 29, 2007 

Victor Valley Water District 
17185 Yuma Street 
Victorville, CA 92392 

Attention: Loraine Stevens 

RE: Storage Agreement between Mojave Water Area Watermaster and Victor Valley 
Water District 

Dear Loraine: 

Enclosed for your records is a fully executed copy of the subject agreement, which was 
approved by the Watermaster at the May 23 meeting. Please feel free to contact me 
should you have any questions. 

Sincerely, 

Vickie el 
Assistant to the General Manager 

enclosure 

vvwd stor agr ltr 052907.doclwatermasterlvt 



STORAGE AGREEMENT 
BETWEEN MOJAVE BASIN AREA WATERMASTER AND 

VICTOR VALLEY WATER DISTRICT 

This Storage Agreement ("Agreement") is entered into on May 2, 2007 pursuant to the Judgment 
After Trial in City of Barstow, et. al. vs. City of Adelanto, et al. Case No. 208568, Riverside 
County Superior Court ("Judgment") entered on January I 0, 1996, and the Rules and 
Regulations of the Mojave Basin Area Watermaster ("Rules") adopted June 30, 1994, and 
revised December 11, 1996, and as may be amended from time to time. 

RECITALS 

A. The Judgment in Paragraph 24.S authorizes the Mojave Basin Area Watermaster 
("Watermaster") to enter into Storage Agreements with any Party to the Judgrnent in 
order to accommodate the acquisition of Supplemental Water. 

B. The Judgment directs Watermaster to adopt uniformly applicable rules for Storage 
Agreements, which are incorporated as Section 23 of the Watermaster's Rules and 
Regulations ("Rules"), and are incorporated herein. 

C. Watermaster has considered the availability of groundwater storage capacity in each 
Subarea and finds that capacity is available for water to be stored pursuant to this 
Agreement. 

D. On February 27, 2002, Victor Valley Water District ("VVWD"), a County Water District 
organized and operating pursuant to California Water Code Section 30000, et seq. 
("Storer" or "VVWD"), entered into a Storage Agreement with the Watermaster in the 
Alto Subarea of the Mojave Basin for the period of June 1, 2002 through May 31, 
2007 (the "lnitial Storage Agreement"), to satisfy obligations that it might incur as a 
Party to the Judgment. 

E. VVWD desires to renew the Initial Storage Agreement with Watermaster, for an 
additional period of five (5) years, on the same terms and conditions, to satisfy 
obligations that Storer has incurred and may incur under this Agreement as a Party to 
the Judgment. 

F. This Agreement is intended to allow supplemental water to be stored in the groundwater 
basin for later extraction for High Desert Power Project ("HOPP") pursuant to section I 0.2 
of the "Aquifer Storage and Recovery Agreement for the High Desert Power Project" 